
V O L U M E  5 1   N U M B E R  2    |    I S S N  1 0 7 7 - 3 0 0 2    SUMMER 2017

WaStEWatER tREatMEnt and 
CollECtion SyStEMS opERationS

Effects of flow fluctations on Cape Cod 
package plants

20-year valve replacement at the Deer 
Island Treatment Plant

Biosolids stabilization in Concord, NH—  
where does the city go from here?

Achieving effluent total phosphorus of 
0.12 mg/L with disc filtration

Manchester, NH, retools its aeration 
system for the next generation



Think Fleet First in Connecticut.

CLEAN OR WASTEWATER.
PUMPS OR PROCESS. 
WE MANAGE WATER 
FROM START TO FINISH.

gafleet.com

WE  
HAVE YOU 
COVERED.



40

Contents
upfront

President’s Message ............................................................................................6
[...]
Figure 5. Sludge stabilization alternatives intermediate screening rankings



38  |  NEWEA JOURNAL  SUMMER 2017 NEWEA JOURNAL  SUMMER 2017  |  39

|  BIOSOLIDS STABILIzATION IN CONCORD, NH  |

LookIng Into tHe future
The city is under contract with a general contractor 
to upgrade the existing system, with startup 
expected in the fall of 2017. This upgrade allows 
time to further evaluate future advancements, 
refinements, and operational insights of TPAD/2PAD 
installations, and other variants to the digestion 
technology that are being developed and may be 
more viable in 5 to 10 years. The city has allowed for 
this future digestion project in its capital improve-
ment plan. It envisions conducting preliminary 
design in the next few years, looking at the two 
digestion alternatives, with the hope that this 
process will yield more accurate cost estimates and 
aid in a decision on how to proceed. Also, energy 
alternatives for the facility may change with time, 
modifying the economic feasibility of alterna-
tives. A merchant (privatized) facility for off-site 
processing in the area could also be established 
by the time of preliminary design, eliminating 
the need for an on-site processing system such as 
ATAD or TPAD/2PAD. With the groundwork laid for 
improving biosolids stabilization at the WWTF until 
at least 2021, the city can wait to see what changes 
in the biosolids stabilization market in central New 
Hampshire, in the United States, and worldwide. 

aBout tHe autHors
• Christopher Dwinal, P.E., is a senior project 

manager and wastewater state group leader with 
Wright-Pierce. He has 26 years of experience with 
the planning, design, and construction oversight 
of wastewater treatment, pumping, and collection 
system projects (including biosolids stabilization 
and odor control) throughout New England.

• Chelsea Dean, EIT, is a project engineer with 
Wright-Pierce. After graduating from the 
University of Maine with a bachelor of science 
in environmental engineering, she has been 
involved in multiple wastewater-related projects 
in two years with Wright-Pierce.

• Daniel Driscoll is superintendent of Concord’s 
wastewater pumping and treatment systems, 
including two wastewater treatment facilities. 
Prior to his work in wastewater, he was an envi-
ronmental consultant on projects throughout the 
United States.

Figure 7. ATAD process

Delivering Innovative Solutions for the New England 

Wastewater Market

Asset Management
Collection Treatment
Energy & Sustainability
Funding & Rates
Nutrient Removal
Stormwater Management

Offices through the Northeast

an employee-owned company

1-800-SAMPSON
westonandsampson.com
Offices in: MA, CT, NH, VT, NY, NJ, PA, SC & FL

ENVIRONMENTAL/INFRASTRUCTURE CONSULTING
 ■ wastewater collection & treatment
 ■ stormwater BMPs
 ■ construction management
 ■ iDataCollectSM

 ■ geotechnical and structural
 ■ environmental permitting
 ■ energy - renewables & efficiency
 ■ water supply & treatment

WATER & WASTEWATER HANDS-ON SPECIALISTS
 ■ 24/7 emergency repairs
 ■ preventative maintenance
 ■ construction & design/build
 ■ cross connection control 
 ■ backflow prevention
 ■ operations & training
 ■ electrical & instrumentation



40  |  NEWEA JOURNAL  SUMMER 2017 NEWEA JOURNAL  SUMMER 2017  |  41

Discharge 
to Quinnipiac 
River 

Aerated 
Grit 

Chambers 

Primary 
Settling 
Tanks 

Aeration 
Tanks 

Raw
Wastewater

Final 
Settling 
Tanks 

Denitrification 
Biological 

Anoxic Filter 
Chlorination/ 

Dechlorination 

Anaerobic 
Digesters 

Belt Filter 
Presses 

Dewatered 
Sludge to 
Incinerator
Waterbury, CT 

RAS/BAF Backwash WAS 

INTRODUCTION
Cheshire, Connecticut, is a town of approximately 
30,000 located in New Haven County, south of 
Hartford. In the denser, more heavily developed 
areas of town, the wastewater is collected and 
conveyed to an advanced water pollution control 
plant (WPCP) for treatment prior to discharge 
of treated effluent to the Quinnipiac River. The 
WPCP has an average daily flow capacity of 4.0 mgd 
(15 ML/d), and prior to the recent WPCP upgrade 
(Figure 1) the plant provided carbon oxidation and 
nitrification using the activated sludge process 
in a single-stage nitrification configuration, with 
denitrification accomplished in a downstream 
biological anoxic filter (BAF). Effluent was seasonally 
disinfected using sodium hypochlorite and dechlori-
nated with sodium bisulfite prior to discharge. Waste 
activated sludge and BAF residuals were co-settled 
in the primary settling tanks, anaerobically digested, 
and dewatered prior to offsite disposal at the incin-
erator in Waterbury, Connecticut. Figure 2 presents 
a process flow schematic of the treatment process 
prior to the recent WPCP upgrade.

The WPCP was constructed in phases beginning 
in 1971, with a major upgrade and expansion in 

1992 and the addition of the denitrification BAF 
in 2006. In 2009, the town initiated planning for a 
needed WPCP upgrade to address worn and aging 
equipment.

AGGRESSIVE  PHOSPHORUS LIMITS
According to EPA, nutrient enrichment has been 
identified as one of the most pressing water quality 
issues facing the nation. As a result, EPA increased 
pressure on all states to take aggressive action to 
limit the quantity of phosphorus discharged to 
surface waters. In Region 1, EPA mandated that all 
New England states establish limitations on phos-
phorus in all wastewater discharge permits where 
the potential exists for the discharge to contribute 
to eutrophication and impairment of designated 
uses in downstream waters. 

In response to mandates by EPA Region 1 to 
establish phosphorus limitations where the 
potential exists for the discharge to contribute to 
eutrophication and impairment of designated uses 
in downstream waters, the Connecticut Department 
of Energy and Environmental Protection (DEEP) 
released its proposed Phosphorus Reduction 
Strategy for Inland Non-Tidal Waters in June 2009. 

|  Achieving phosphorus goAls with disc filtrAtion  |

Achieving effluent total phosphorus  
of 0.12 mg/L with disc filtration 
MAtthEW FORMicA, AEcOM, chelmsford, Massachusetts

JON PEARsON, AEcOM, chelmsford, Massachusetts

DENNis DiEvERt, sr., town of cheshire, connecticut

WALtER GANcARz, town of cheshire, connecticut

AbstrAct | the town of cheshire, connecticut Water Pollution control Plant received a restrictive total 

phosphorus effluent limit of 0.12 mg/L as part of its 2012 National Pollutant Discharge Elimination system 

permit renewal. to meet this stringent limit, several proprietary treatment processes were considered 

and evaluated to select the process to be part of an upcoming plant upgrade. Disc filtration was the 

selected technology. Owing to the many differences between the available disc filter designs, vendor 

selection through a preselection process during design was implemented. this article describes the 

process equipment selection program, the advantages and disadvantages of a preselection program, the 

system’s effluent total phosphorus performance for the first complete phosphorus removal season, and 

lessons learned.

Keywords | Disc filter, disc filtration, phosphorus removal, preselection

 

FEAtURE

This strategy included effluent 
phosphorus limits for 44 
wastewater treatment plants in 
Connecticut discharging treated 
effluent to inland, non-tidal 
rivers and streams. The strategy 
assigned each of the 44 plants 
discharging to inland fresh water 
resources an average performance 
limit and seasonal (April through 
October) permit load. This seasonal 
load was based on a watershed analysis 
that identified the in-stream load needed to 
protect aquatic life throughout the watershed. 
Upon reissuance of the National Pollutant 
Discharge Elimination System (NPDES) 
permits, each plant affected will be required to 
implement measures to achieve the proposed 
seasonal load assigned to that facility. The permit 
limits vary widely, with 12 of the 44 plants required 
to achieve a stringent effluent total phosphorus 
concentration of 0.2 mg/L or lower. The Cheshire 
WPCP is one of 12 plants in the state receiving the 
stringent limits on total phosphorus.

The Cheshire WPCP’s NPDES permit was renewed 
in 2012 and contained new effluent total phosphorus 
limits as well as a required compliance schedule 
to meet the new limits. The limits for the Cheshire 
WPCP apply from April 1 through October 31 of each 
year and have the following requirements:

• Seasonal Average Total Phosphorus: 4.06 lbs./d 
(1.85 kg/d) (equivalent to 0.12 mg/L at design flow 
of 4.0 mgd [15 ML/d])

• Monthly Average Total Phosphorus 
Concentration: 0.31 mg/L

• Daily Maximum Total Phosphorus 
Concentration: 0.62 mg/L

INITIAL TECHNOLOGY SELECTION
At the time DEEP proposed the phosphorus limits 
in 2009, the town had already initiated a wastewater 
facilities plan to identify needed improvements to 
the WPCP due to aging equipment and to improve 
operating and energy efficiency. A review of alterna-
tive approaches and the initial selection of the 
technology to meet the new phosphorus limits was 
completed as part of facilities planning. 

To achieve the stringent total phosphorus limits 
for Cheshire, the project team concluded that chem-
ical precipitation together with either an effluent 
filtration or ballasted flocculation process would be 
needed. The technologies considered for Cheshire 
were ballasted flocculation with magnetite, ballasted 
flocculation with micro-sand, disc filtration, and 
continuous backwash sand filtration. Each process 
was conceptually sited and sized to meet a target 
total phosphorus concentration of 0.1 mg/L (slightly 

1. sludge Dewatering and 
chemical Building

2. Anaerobic Digesters

3. Operations Building

4. Gravity thickener

5. Final settling tanks

6. Methanol Facility

7. Denitrification BAF

8. Effluent Pump station

9. chlorine contact and 
Reaeration tanks

10. Aeration tanks

11. vehicle Garage

12. influent Pump station

13. Aerated Grit chambers

14. Primary settling tanks

figure 1. wpcp prior to the upgrade

1

2

3
4

5

6

7

8

9

10
11

13

14

12

figure 2. 
wpcp process flow 

schematic prior to 
the upgrade



42  |  NEWEA JOURNAL  SUMMER 2017 NEWEA JOURNAL  SUMMER 2017  |  43

Alum 

Disc 
Filters 

Disc Filter Backwash Polymer 

Aerated 
Grit 

Chambers 

Primary  
Settling 
Tanks 

Aeration 
Tanks 

Final  
Settling 
Tanks 

Denitrification 
Biological 

Anoxic  
Filter UV  

Disinfection 

Anaerobic 
Digesters 

Belt Filter 
Presses 

WAS 

Ferric 
Chloride 

RAS/BAF Backwash 

Raw
Wastewater Discharge 

to Quinnipiac 
River 

Dewatered 
Sludge to 
Incinerator
Waterbury, CT 

|  ACHIEvING PHOSPHORUS GOALS WITH DISC FILTRATION  | |  ACHIEvING PHOSPHORUS GOALS WITH DISC FILTRATION  |

less than the required 0.12 mg/L at the design flow), 
and evaluated based on estimated capital and 
20-year life cycle costs as well as non-monetary 
factors. Since the plant’s disinfection system was 
to be upgraded to use ultraviolet (UV) disinfection 
as part of the proposed upgrade, and reuse of the 
chlorine contact tanks was possible, all the alterna-
tives included the estimated cost for the conversion 
to UV disinfection. Table 1 presents the estimated 
capital, operation and maintenance, and 20-year life 
cycle costs for the four technologies. 

Based on the evaluation, chemical precipitation 
(including coagulation and flocculation) with disc 
filtration was recommended for the plant upgrade. 
This technology had lower estimated capital and 
life cycle costs compared to the next-lowest-cost 
technology of more than $1 million and $1.5 million, 
respectively. Other benefits of the technology 
included the low head loss, which did not require the 
WPCP to pump its forward flow.

seLeCtIng tHe dIsC fILter vendor/
suppLIer 
At the time of design, several equipment manufac-
turers provided disc filters for tertiary phosphorus 
removal that use surface filtration arranged in a 
vertical disc configuration. However, these systems 
differed in process configuration and characteristics. 
These systems differ in:

• Media type
• Flow path
• Head loss
• Backwash arrangement
• Depth of disc submergence
• Coagulation/flocculation and chemical dosing 

requirements

These differences made a single design to 
accommodate the different disc filter manu-
facturers’ equipment and system configura-
tions difficult and would have likely increased 
the construction costs. 

As a result, the disc filter equipment 
supplier was preselected during conceptual 
design to identify the most beneficial disc 
filtration system. In 2012, the town prepared a 
request for proposals (RFP) for providing the 
disc filtration system, including any required 
ancillary equipment. Proposals were required 
to provide information on process configura-
tion, phosphorus removal experience, and 
projected operation and maintenance 
requirements for the Cheshire installation, 
supported by operation and maintenance 
data from existing installations. They also had 
to have a defined scope of supply including 
design engineering, submittals to be provided, 
and equipment layouts, and details for the 
following:

• Disc filters, tanks, and covers
• Coagulant and flocculant dosing control systems
• Coagulation and flocculation mixers
• Disc filter/chemical cleaning system
• Online phosphate analyzer
The proposals were also required to provide 

pre-design performance verification testing as 
well as post-substantial completion performance 
testing. Finally, a fixed price for the scope of supply 
(supported by both bid and performance bonds) 
was to be included as a bid line item in the WPCP 
upgrade construction documents. 

Evaluation of the proposals included estimated 
system construction costs based on information 
in the proposals including the equipment costs as 
well as the costs of the support systems (buildings, 
electrical loads, chemicals, etc.) based on vendor 
equipment sizes and configurations. Annual opera-
tion and maintenance costs were also developed 
based on information presented in the proposals 
supported by data from other installations. Based on 
the capital and operation and maintenance costs, life 
cycle costs were developed. Finally, other non-cost 
criteria (experience, proposal exceptions, etc.) were 
compared. Following these evaluations, a tentative 
selection of a supplier was made, after which, as 
required by the RFP, the supplier performed a valida-
tion test of its system at the WPCP on a portion 
of the flow. The validation testing was required to 
address project team concerns that the effluent 
phosphorus limit of 0.12 mg/L was potentially at the 
limit of the disc filter technology and few full-scale 
installations of disc filter systems were achieving 
these limits. Upon successful completion of the 
validation testing, a formal selection was made. The 
disc filter preselection processes described above also 

satisfied competitive equip-
ment bidding requirements 
for these project elements to 
be eligible for grant and loan 
funding through DEEP’s Clean 
Water Fund program. More 
information on the preselec-
tion process and performance 
validation testing can be 
found in a Spring 2014 NEWEA 
Journal article, “Pushing the 
Limit Without Breaking the Bank—
Selection, Procurement, and Testing of 
a Phosphorus Removal Process.”  

upgrade proCess ConfIguratIon 
and CoMponents
Once the disc filtration technology was selected, 
the project entered the design phase. Figure 3 
illustrates the revised process flow diagram with the 
disc filtration system included. Multi-point chemical 
addition was to be used to precipitate and remove the 
phosphorus present in the wastewater. These two 
dosing locations, their solids removal process, and 
dosing control are described below.

Chemical dosing Location no. 1— 
pre-precipitation  
To remove a portion of the phosphorus in the plant 
influent as well as a number of the plant recycle 